

山东奥纳化工有限公司
SHANDONG AONA CHEMICAL CO.,LTD

CERTIFICATE OF ANALYSIS

Lot No.20130618A

Date:2013.06.18

Product Name	MA/AA 48%	Base Figure Of The Sample	100MT
Analysis	Standard	Results	
Appearance	Brown transparent liquid	Brown transparent liquid	
Solid Content %	48.0min	48.1	
PH(1%water solution)	2.0-3.0	2.72	
Free monomer (as MA) %	9.0 max	0.36	
Density (20°C) g/cm ³	1.18 min	1.245	
Conclusion	Pass		

山东奥纳化工有限公司
SHANDONG AONA CHEMICAL CO., LTD.
卢维朴
DIRECTOR